
M A D I S O N- C H AT H A M  J O I N T  M E ET I N G

FINAL

Energy Audit Report
Molitor Water Pollution Control Facility
December 2010



 i 


 

Contents 

Executive Summary 

Section 1  Introduction 
1.1  General ....................................................................................................................... 1-1 
1.2 Background ............................................................................................................... 1-2 
1.3 Purpose and Scope ................................................................................................... 1-3 

Section 2 Facility Description 
2.1 Water Pollution Control Plant ................................................................................ 2-1 
[...]
economic feasibility of MCJM furnishing and installing a wind turbine energy system 
under a typical construction contract and to assume full responsibility of the 
operation of such a system. 

CDM completed a preliminary desktop wind power production analysis and has 
concluded that an additional on-site feasibility study is warranted and recommended. 
Such a feasibility study would include the installation of a wind test rig to measure 
actual wind conditions as observed on-site.  

Wind power as a renewable energy source also qualifies for Renewable Energy 
Certificates (REC’s).  The prevailing energy market, REIP and REC’s comprise the 
major factors influencing a wind turbine energy system installation.  Other options, 
such as government bonds or a Power Purchase Agreement are potentially available 
and can assist with the financing of this project. 

Table ES-5 includes a simple payback analysis for the installation of a wind turbine 
energy system at the WPCF. Refer to Appendix M for a more detailed wind energy 
financing spreadsheet. 

 

 



Executive Summary 
 

 

  ES-6 

Table ES-5: Ranking of Energy Savings Measures Summary – Wind Turbine 
Energy System 

Table ES-5 
Ranking of Energy Savings Measures Summary – Wind Turbine Energy System 

Parameter 

Wind Turbine 
(Minimum Site 
Wind Speed – 

8.52 mph) 

Wind Turbine 
(Average Site 
Wind Speed – 

10.56 mph) 

Wind Turbine 
(Maximum Site 
Wind Speed – 

12.35 mph) 

Engineer’s Opinion of Probable 
Cost  

$68,489.69 $68,489.69 $68,489.69 

Renewable Energy Incentive 
Program** 

-$18,198.00 -$33,978 -$51,661.00 

Total Cost $50,291.69 $34,511.69 $16,282.69 

1st 5,687 kWh  Year Production 10,618 kWh 16,144 kWh 

Annual Estimated Electric 
Savings  

$861.0 $1,607.6 $2,444.2 

Annual Estimated REC 
Revenue  

$142.00 $265.00 $407.00 

Project Simple Payback 50.1 Years 18.4 Years 5.9 Years 
 



  1-1 

Section 1 
Introduction 
 
1.1 General 
As part of an initiative to reduce energy cost and consumption, the Madison-Chatham 
Joint Meeting (MCJM) has secured the services of Camp Dresser and McKee (CDM) to 
perform an energy audit for their wastewater treatment plant in an effort to develop 
comprehensive energy conservation initiatives. 

The performance of an Energy Audit requires a coordinated phased approach to 
identify, evaluate and recommend energy conservation and retrofit measures 
(ECRM). The various phases conducted under this Energy Audit included the 
following: 

 Gather preliminary data on all facilities; 

 Facility inspection; 

 Identify and evaluate potential ECRMs and evaluate renewable/distributed energy 
measures; 

 Develop the energy audit report. 

Figure 1.1-1 is a schematic representation of the phases utilized by CDM to prepare 
the Energy Audit Report. 

 

Figure 1.1-1:  Energy Audit Phases 



Section 1 
Introduction 

 

  1-2 

 

1.2 Background 
The Madison-Chatham Joint Meeting (MCJM) is a Joint Meeting providing 
wastewater treatment service to the Borough of Madison and the Borough of 
Chatham.   

The MCJM maintains and operates the Molitor Water Pollution Control Facility 
(WPCF).  The WPCF is an activated sludge wastewater treatment plant providing 
advanced secondary treatment and is located in the Borough of Chatham, Morris 
County, New Jersey.  The plant operates under NJPDES Permit No. NJ0024937 and 
discharges directly to the Passaic River.  The MCJM also maintains and operates the 
main 42-inch interceptor that collects and conveys the wastewater from the Boroughs 
to the WPCP.  The individual Boroughs are responsible for maintaining and operating 
the branch sanitary sewer collection systems and associated pump stations. 

The wastewater treatment processes at the WPCF provide primary and secondary 
treatment for the removal of BOD5

The Aeration Basins consist of a total of 11 bays.  Two of the bays, however, have been 
removed from service, leaving the remaining nine bays in service for treatment.  The 
wastewater is first conveyed to three bays that are aerated via mechanical aerators.  
The wastewater is then conveyed to the remaining six bays that have a course bubble 
diffused air system.  The mixed liquor from the Aeration Basins is then conveyed by 
gravity to Control Chamber No. 1, where the wastewater is conveyed to two final 
clarifiers (Final Clarifier No. 1 and Final Clarifier No. 2).  The final clarifier effluent is 
then routed to the Stabilization Pond Influent Chamber and then conveyed to the 
Stabilization Pond in order to raise the dissolved oxygen level. 

, ammonia, and suspended solids in the 
wastewater flow.  Wastewater entering the WPCF is first conveyed by gravity to the 
grit chamber and manual bar rack at the Inlet Facilities.  The wastewater is then 
conveyed by gravity to three Primary Clarifiers.  The Primary Effluent Pump Station 
then pumps the primary clarifier effluent to Distribution Box No. 1, where 43% of the 
wastewater flow is diverted to the Aeration Basins and 57% of the wastewater flow is 
conveyed to Distribution Box No. 2 for flow distribution to two Oxidation Ditches 
(Oxidation Ditch A and Oxidation Ditch B).   

The mixed liquor that is conveyed from the Oxidation Ditches is then routed back to 
Distribution Box No. 2, for discharge to Final Clarifier No. 3 and Final Clarifier No. 4.  
The final clarifier effluent is then conveyed to Control Chamber No. 2 and then to the 
Stabilization Pond Influent Chamber, where the wastewater is then routed to the 
Stabilization Pond.   

Following passage through the Stabilization Pond, the wastewater is conveyed to the 
Chlorine Contact Tanks for disinfection utilizing sodium hypochlorite.  The treated 
effluent is then dechlorinated utilizing sodium bisulfite prior to ultimate discharge to 
the Passaic River. 



Section 1 
Introduction 

 

  1-3 

 

Raw primary sludge from the Primary Clarifiers is conveyed to two Primary 
Anaerobic Digesters.  The primary digested sludge is then sent to the Secondary 
Digester.  The supernatant is conveyed to the Inlet Facilities and the digested sludge is 
dewatered prior to being hauled for ultimate disposal. 

The waste activated sludge from Final Clarifier No. 1 and Final Clarifier No. 2 
(following the Aeration Basins) is conveyed to the Inlet Facilities of the plant and is 
recycled into the wastewater process stream.  The waste activated sludge from Final 
Clarifier No. 3 and Final Clarifier No. 4 (following the Oxidation Ditches) is thickened 
via gravity belt thickeners prior to being blended with the Primary Sludge at the 
Primary Digesters. 

1.3 Purpose and Scope 
The objective of the energy audit is to identify energy conservation and retrofit 
measures to reduce energy usage and to develop an economic basis to financially 
validate the planning and implementation of identified energy conservation and 
retrofit measures.  

Significant energy savings may be available with retrofits to the buildings’ envelopes, 
heating and cooling systems, and lighting systems.  It should be noted that the 
magnitude of energy savings available is not only dependent on the type of treatment 
process and delivery systems in use, but also on the age and condition of the 
equipment and the capital available to implement major changes.  Therefore, with the 
growing demands for electricity and the increased cost for this electricity, feasible 
alternatives for reducing energy consumption and operating costs must be evaluated 
on a case-by-case basis.   

The purpose of this energy audit is to identify the various critical processes and 
pumping systems within the wastewater treatment plant facility that are major 
consumers of electrical energy and are clear candidates for energy savings measures. 
In addition, potential energy producing systems such as the existing combined heat 
and power co-generation and new solar electric, ground source heat pumps, and 
wind energy systems to be located at the wastewater treatment plant were also 
evaluated.  A discussion on these technologies is included in Section 4 – Energy 
Conservation and Retrofit Measures (ECRM). 

The existing process systems that have been identified for possible energy savings 
retrofits include the following: 

 Primary Effluent Pump Station; 

Water Pollution Control Plant 

 Aeration System and Controls; 



Section 1 
Introduction 

 

  1-4 

 

 Oxidation Ditches and Controls; 

 Stabilization Pond and Controls; 

 Anaerobic Digestion System; 

 Building HVAC Systems; and 

 Building Lighting Systems. 

A feasibility analysis of the existing internal combustion engines and a new solar 
energy and wind power generation system at the wastewater treatment plant was 
conducted.  A discussion on these technologies is included in Section 4 Energy 
Conservation and Retrofit Measures (ECRM). 

In addition to identifying ECRMs and the potential for on-site energy generation, 
alternate third party suppliers were not contacted, because MCJM is currently 
utilizing an alternate third party supplier.  This is discussed further in Section 5.  



  2-1 

 

 

Section 2 
Facility Description 
2.1  Water Pollution Control Plant 
The Madison-Chatham Joint Meeting owns and operates the Molitor Water Pollution 
Control Plant (WPCP) located on North Passaic Avenue in the Borough of Chatham, 
Morris County, New Jersey.  The WPCF is an activated sludge wastewater treatment 
plant providing advanced secondary treatment and is located in the Borough of 
Chatham, Morris County, New Jersey. The WPCF treats wastewater from the 
Borough of Madison and the Borough of Chatham.  The plant operates under NJPDES 
Permit No. NJ0024937, is rated at an annual average flow of 3.5 MGD, and discharges 
directly to the Passaic River.  The individual Boroughs are responsible for maintaining 
and operating the sanitary sewer collection systems and associated pump stations. 

The existing treatment plant utilizes the Activated Sludge Process.  Wastewater enters 
the Inlet Facilities of the WPCF via the main 42-inch interceptor that collects and 
conveys the wastewater from the Boroughs to the WPCF.  The Inlet Facilities consist 
of a bar rack, an 18-inch Parshall Flume, and a grit chamber.  The wastewater is 
conveyed by gravity from the Inlet Facilities to the Primary Clarifiers.  Following the 
three Primary Clarifiers, the wastewater flow is split with 43% of the flow being 
conveyed to the Aeration Basins and 57% of the flow being routed to two parallel 
Oxidation Ditches.  The Aeration Basins and Oxidation Ditches serve as treatment 
units for the reduction of BOD5

Raw primary sludge from the Primary Clarifiers is conveyed to two Primary 
Anaerobic Digesters.  The primary digested sludge is then sent to the Secondary 
Digester.  The supernatant is conveyed to the Inlet Facilities and the digested sludge is 
dewatered prior to being hauled for ultimate disposal. 

 and ammonia from the raw wastewater.  Dual Final 
Clarifiers follow both the Aeration Basins and the Oxidation Ditches (for a total of 
four Final Clarifiers) and operate in parallel for settling of mixed liquor suspended 
solids created in the aeration tanks.  Chemical addition is currently not used to 
remove phosphorus from the wastewater.  However, provisions exist to enable the 
plant to begin utilizing chemical addition, if needed.  The final clarifier effluent is then 
conveyed to the Stabilization Pond for raising of the dissolved oxygen concentration 
of the wastewater prior to the wastewater being conveyed to the Chlorine Contact 
Tanks.  At the Chlorine Contact Tanks, sodium hypochlorite is added for disinfection.  
The treated effluent is then dechlorinated utilizing sodium bisulfite prior to ultimate 
discharge to the Passaic River. 

The waste activated sludge from Final Clarifier No. 1 and Final Clarifier No. 2 
(following the Aeration Basins) is conveyed to the Inlet Facilities of the plant where it 
is recycled into the wastewater process stream.  The waste activated sludge from Final 
Clarifier No. 3 and Final Clarifier No. 4 (following the Oxidation Ditches) is thickened 
via gravity belt thickeners prior to being blended with the Primary Sludge at the 
Primary Digesters. 



Section 2 
Facility Description 

 

  2-2 

2.1.1 Inlet Facilities 
The inlet facilities consist of a manually cleaned bar rack, and a parshall flume that is 
rated for a peak flow of 15.8 MGD, and a mechanically cleaned grit chamber that is 
16-feet in diameter with 1.7 feet of sidewater depth.       

2.1.2 Primary Clarifiers 
The three primary clarifiers are each 35 feet in diameter with 9.0 feet of sidewater 
depth and operate in parallel.  The primary clarifiers are equipped with mechanical 
sludge removal and scum removal mechanisms.  Primary clarifier effluent is 
transferred by gravity to the Primary Clarifier Effluent Pump Station.  Primary sludge 
is conveyed to two Primary Anaerobic Digesters.  The primary digested sludge is then 
sent to the Secondary Digester.  The supernatant is conveyed to the Inlet Facilities and 
the digested sludge is dewatered prior to being hauled for ultimate disposal. 

2.1.3 Primary Effluent Pump Station 
Primary clarifier effluent flows by gravity to the Primary Effluent Pump Station, 
which consists of three-30 Hp, variable speed, dry pit submersible pumps.   The 
Primary Effluent Pumps convey the wastewater to Distribution Box No. 1.  At 
Distribution Box No. 1, 43% of the wastewater flow is diverted to the Aeration Basins 
and 57% of the wastewater flow is diverted to Distribution Box No. 2.  Distribution 
Box No. 2 then splits the wastewater flow to Oxidation Ditch A and Oxidation Ditch 
B, which operate in parallel.   

2.1.4  Aeration Basins 
The Aeration Basins consist of a total of 11 bays.  There are three bays that are 
mechanically aerated; one bay is 30 feet wide by 30 feet long by 14 feet sidewater 
depth and two bays are 30 feet wide by 30 feet long by 10 feet sidewater depth.  There 
are also six bays that are each 10 feet wide by 105 feet long by 9½ feet sidewater depth 
and contain a course bubble 
diffuser aeration system.  There are 
also two additional bays that are 
each 32 feet wide by 25½ feet long 
by 11.2 feet sidewater depth that 
have been removed from service.  
The Aeration Basins operate in 
series and are a conventional 
activated sludge system with single 
stage nitrification for the reduction 
of BOD5 and ammonia for 43% of 
the WPCP’s total flow.  The 
remaining 57% of the WPCP’s flow 
is diverted to the Oxidation 
Ditches, as further discussed herein.   Mechanical Aerator 



Section 2 
Facility Description 

 

  2-3 

The three mechanically aerated bays each have one mechanical aerator rated at 15 Hp 
each.  The course bubble diffuser aeration system that is installed in the six bays 
following the mechanically aerated bays includes seven drop legs per bay.  Each drop 
leg includes ten course bubble diffusers for a total of 70 diffusers per bay and a total 
of 420 diffusers in all six bays. 

There are a total of four blowers that can supply air to the course bubble diffused 
aeration system.  Two of the blowers are engine driven Roots rotary positive 
displacement blowers, rated at a volume of 4,445 SCFM and a discharge pressure of 
6.0 psig each.  There are also two 75 Hp electric rotary blowers, as manufactured by 
Kaeser Compressors, rated at a volume of 1,926 SCFM and a discharge pressure of 6.0 
psig.  The speed of the electric blowers can be manually adjusted by Variable 
Frequency Drives.  The plant typically runs the three mechanical aerators 
continuously and either one of the engine driven blowers or both electric blowers at 
90% capacity. 

2.1.5 Final Clarifier Nos. 1 & 2 
The mixed liquor from the Aeration Basins is conveyed to Final Clarifier No. 1 and 
Final Clarifier No. 2, which operate in parallel and are each 65 feet in diameter with 
10.0 feet of sidewater depth.  

Waste activated sludge settled in the clarifiers is discharged to the Inlet Facilities at 
the head of the WPCP.  The sludge is then co- settled with solids from the raw sewage 
in the primary clarifiers. 

Return activated sludge from the clarifiers is conveyed back to the Aeration Basins. 

2.1.6  Oxidation Ditches A & B 
The two Oxidation Ditches are designed for two passes per tank, with each pass being 
26 feet wide by 163 feet long by 13.67 feet sidewater depth, for the reduction of BOD5

2.1.7 Final Clarifier Nos. 3 & 4 

 
and ammonia.  The Oxidation Ditches operate in parallel and treat 57% of the WPCP’s 
flow that is diverted from Distribution Box No. 1.  Each Oxidation Ditch includes one 
constant speed 75 Hp mechanical aerator. 

The mixed liquor from the Oxidation Ditches is conveyed to Final Clarifier No. 3 and 
Final Clarifier No. 4, which operate in parallel and are each 65 feet in diameter with 
12.0 feet of sidewater depth.  

Waste activated sludge settled in the clarifiers is thickened via gravity belt thickeners 
prior to being blended with the Primary Sludge at the Primary Digesters. 

Return activated sludge from the clarifiers is conveyed back to the Oxidation Ditches. 



Section 2 
Facility Description 

 

  2-4 

2.1.8 Stabilization Pond 
The final clarifier effluent from Final Clarifier Nos. 1 and 2 is conveyed directly to the 
Stabilization Pond Influent Chamber.  The effluent from Final Clarifiers Nos. 3 & 4 is 
conveyed through Control Chamber No. 2 and then combines with the effluent from 
Final Clarifier Nos. 1 and 2 in the Stabilization Pond Influent Chamber.  The 
combined secondary effluent is then conveyed to the Stabilization Pond for raising of 
the dissolved oxygen concentration.  The Stabilization Pond has a surface area of 
106,900 square feet and a volume of 8.0 million gallons.   

The Stabilization Pond is equipped with four 10 Hp AIRE-O2 

2.1.9 Chlorine Contact Tanks 

mechanical aerators, 
which are mounted on individual floatation assemblies.  Three of the four mechanical 
aerators are operated on a full-time basis.   

The wastewater from the Stabilization Pond  is then conveyed to two Chlorine 
Contact Tanks operating in parallel.  Each Chlorine Contact Tank is 17.25 feet wide by 
55 feet long by 5 feet sidewater depth.  At the Chlorine Contact Tanks, sodium 
hypochlorite is added for disinfection.  The treated effluent is then dechlorinated 
utilizing sodium bisulfite prior to ultimate discharge to the Passaic River. 

2.1.10 Anaerobic Digestion  
The anaerobic digester system consists of two primary digesters and one secondary 
digester configured in a two-stage digestion system.  In this configuration, the 
primary digesters (high-rate digesters) are coupled in series with a secondary 
digestion tank. The contents of the primary digesters are heated and mixed to 
facilitate volatile solid destruction, gas production and to avoid grit and sludge 
accumulation in order to maintain usable digester volume. The secondary digester is 
used for the storage and concentration of digested sludge and for the formation of a 
relatively clear supernatant. 

The three (3) digesters have varying usage volumes. Primary Digester No. 1 is 50 feet 
in diameter with a 21 foot side water depth resulting in a usable volume of 41,233 
cubic feet. Primary Digester No. 2 is 60 feet in diameter with a 23 foot side water 
depth resulting in a usable volume of 65,031 cubic feet. The corresponding secondary 
digester is 50 feet in diameter with an 18 foot side water depth resulting in a usable 
volume of 35,343 cubic feet.  Blended primary and waste activated sludge from Final 
Clarifier Nos. 3 and 4 is conveyed to the primary digesters with 40% of this sludge 
flow being sent to Primary Digester No. 1 and 60% of the sludge volume being sent to 
Primary Digester No. 2.   

The Primary Digesters currently are equipped with Pearth gas mixing systems in 
order to facilitate volatile solid destruction, gas production, and to minimize grit and 